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Notes for using this parts
book

. This book was prepared based on
information available in November
1994,

. Parts are subject to changes in design
without prior notice.

- Parts supplied as complete assemblies
are circled by a dotted line ! ____!.

. If the symbol * is found in the “Parts
No.” column, refer to the different

= =
N

parts list on page 31.
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Hinweise zur Verwendung

dieser Teileliste

. Dieses Buch basiert auf den

Informationen vom November 1994.

2. Modellanderungen sind vorbehalten.

3. Die Teile, die als kompletter Satz

geliefert werden, sind mit einer ! _
gestrichelten Linie umrandet.

. Dieses Zeichen * in der Spalte “Parts

No. (Teil-nummer)” verweist auf die
Gesonderte Stiickliste auf Seite 31.
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Notes sur l‘utilisation de ce
manuel depiéces détachées

1.

Ce manuel a été fait d’apres les
renseignements valables au mois de
Novembre 1994.

Les piéces peuvent étre sujettes a des
modifications sans préavis.

. Les piéces fournies en tant

qu’assemblages complets sont
encadrées avec un trait pointillé

[ ——
| |
| e

. Si le symbole * se trouve dans la

colonne “Parts No. (N° de piéce)”
veuillez la vous référer a la liste de
piéces annexe page 31.
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Notas para usar este
Manual de Piezas

. Este libro ha sido compilado

basdndose en los datos de que se
disponia en noviembre 1994.

. Las piezas quedan sujetas a cambios

de diseno sin aviso previo.

. Las piezas suministradas como

conjuntos completos se enmarcan con
P
una linea punteada ! ____.!.

. De haber un simbolo X junto al

“Parts No. (Namero de Pieza)”, habra
que mirar la lista de piezas separada
de la pagina 31.
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A . £4B3f% / Machine body / Maschinengehause / Corps de la machine / Cuerpo de la maquina

118-925-050
B. E#hRIR / Upper shaft mechanism /Obere Welle /

Mécanisme de I'arbre supérieur / Mecanismo del eje superior

118-925-109




A . £{KEf% / Machine body / Maschinengehuse / Corps de la machine / Cuerpo de la maquina

REF.NO. CODE |[QTY Er XA NAME OF PARTS RV
2 145826001 IEE S E RSP P OIL CAP
4 105337001 P EPYE CUSHION ASSY
5 105146001 2(v xxv635 SCREW, M6.35
6 101091001 2|vEs 2 U6.2x26 WOOD SCREW, OVAL M6.2X26
7 105341001 B PED BASE CUSHION

118-925-050

B . L#4RE3{R / Upper shaft mechanism / Obere Welle /

Mécanisme de |'arbre supérieur / Mecanismo del eje superior

REF.NO. CODE [qQTY ErAq NAME OF PARTS RM|
1 105054000 1794 UPPER SHAFT
2 072620200 112%2 746202 BALL BEARING, 6202
3 105056000 IPZLYE S BEARING SUPPORT
4 105057000 IPZLYEES A OIL STOPPER
5 181996009 1AFPULGHr—243 BEARING CASE ASSY
6 072630200 112759946302 BALL BEARING, 6302
7 105062001 1| hx2794 SET SCREW, M7.94
8 105063001 1|o 22794 SCREW, M7.94
9 181980001 HERZPYYE OIL TANK ASSY
9-1 105064001 HER T DX OIL TANK
9-2 105065001 IEVEL Y FE S OIL GAUGE WINDOW
9-3 105066001 HEVELY E& AL D PACKING
9-4 105067001 1layansr174 OIL GAUGE FLANGE
9-5 120311002 4|9 x 2357 SCREW, M3.57
9-6 111193001 IERSVESY OIL FEEDING PIPE CAP
9-7 105071001 IERSIE P IVES OIL TANK PACKING
10 111194001 1lous s ORING

118-925-109




C . $1#&R81% / Needle bar mechanism / Nadelstangenvorrichtung /
Mécanisme de la barre a aiguille / Mecanismo de |a barra de aguja

T

&

—

17

118-925-118

D . X ') B81% / Feed mechanism/ Transportvorrichtung /
Mécanisme de |'entrainement / Mecanismo de la alimentacién

6

118-925-202



C. $t#&B3{R / Needle bar mechanism / Nadelstangenvorrichtung /
Mécanisme de la barre a aiguille / Mecanismo de la barra de aguja

REF.NO. CODE |qQTY B xq NAME OF PARTS rRM|
1 182102001 IV EL T P THREAD TAKE-UP LEVER ASSY
1-1 105074001 HVE LY EPY NEEDLE BAR CRANK
1-2 105075001 HIRVE LT E DT ISP D NEEDLE BAR CRANK ROD
1-3 105076001 VR L NEEDLE BAR CLAMP
3 062670812 1|#~23.57-40x8 SCREW, PAN M3.57-40X8
3 108896001 1|17 3e®12x12 (L=33) WICK 12X12 (L= 33)
4 105363001 1173 (L=20) WICK (L = 20)
5 105077000 | 3|##x WASHER
6 105078001 IV Pt U=k NEEDLE BAR GUIDE SLIDE BLOCK
7 105079001 1|AUES P F1 NEEDLE BAR GUIDE
8 062681012 | 2|+ ~=437-20x10 SCREW, PAN M4.37-40X10
9 113605001 HRVEY. NEEDLE BAR
10 518874001 RV ELEE I NEEDLE BAR BUSH (U)
13 111024001 1|\ UKY x 21D NEEDLE BAR BUSH (D)
14 100260001 2|k x %595 SET SCREW, M5.95
16 105073001 2|75 7Y% rx2T595 SET SCREW, SOCKET M5.95
17 100251001 2| %2635 SET SCREW, M6.35
19 111863001 IRV E TS NEEDLE BAR CORK
20 140890009 1HA1uny7 OIL CAP
21 151927001 1195vyF7T 0k CLUTCH FELT
22 113608000 1173e€  (L=190) WICK (L = 190)
23 L 109993001 | tinkx | WICKNIPPER . -

<EF¥-FEMHE> <THIN, MEDIUM THICK MATERIALS >
15 105072001 17rEL 9524 THREAD TAKE-UP CRANK
<EMHA> <THICK MATERIALS >
15 109407001 1|l7rEr9529 THREAD TAKE-UP CRANK
118-925-118

D.xx ') Bf% / Feed mechanism/ Transportvorrichtung /

Mécanisme de |'entrainement / Mecanismo de la alimentacién

REF.NO. CODE |Q'TY Er x4 NAME OF PARTS RV
1 105157001 1|24A1AL L YLy 3 LEVEL FEED ECCENTRIC WHEEL SET
1<l 183182001 1H2IAIAL D YL s ] LEVEL FEED ECCENTRIC WHEEL ASSY
f-1=1 060670512 1]/34 > K357-40X5 SCREW, BIND M3.57-40X5
5 105161003 1% 4% WASHER
1-1-3 105162001 1Av vy Famey iy ADJUST SCREW
1-2 105163001 2|77 V% R X2TU595 SET SCREW, M5.95
1-3 105164000 1Aryeyszy-7 ECCENTRIC WHEEL SLEEVE
2 181966001 1|lyamrarsoyrss FEED LIFTING ECCENTRIC WHEEL ASSY
21 181107001 1A sy xsvs ECCENTRIC WHEEL WITH SCREW
2-1-1 100251001 2| X %9635 SET SCREW, M6.35
23 105166000 1Ay yrzy—7 ECCENTRIC WHEEL SLEEVE
3 180907001 IECDE P T EE YN FEED BAR SLIDE BLOCK ASSY
3-1 109743001 HIET P FE FEED BRACKET ASSY
3-1-1 105168001 IPECY FPEL FEED LIFTING FORK
3-1-2 062681212 1|+ ~2437-80%12 SCREW, PAN M4.37-40X12
3-1-3 062681012 1|4 ~3437-40%10 SCREW, PAN M4.37-40X10
3-2 105170001 1Ntoug1ensax FEED BAR SLIDE BLOCK
4 $33750001 HAsusg1AaLsL Sy FEED BAR ECCENTRIC SHAFT
5 081006070 1lou>7pe ORING, P6
6 151605001 1|hx%U595 SET SCREW, M5.95

118-925-202



E. 7— ) B3{% /Pulley mechanism/ Gurtelradmechanismus/Poulie / Polea

118-925-120



E. 77— U &/ Pulley mechanism/ Gurtelradmechanismus/Poulie / Polea

CODE ELAq NAME OF PARTS RM|
105131009 7 PULLEY
105132001 kX %595 SET SCREW, M5.95
014770622 T+ AXV6357 K3 SET SCREW, SOCKET (CP) M6.35
014770622 T+ hAZT6359 K3 SET SCREW, SOCKET (CP) M6.35
107308001 b X %635 SET SCREW, M6.35
105140009 NIVRHIK=T & BELT COVER PLATE
105141001 NILRANR=THINYX PACKING
062710812 + ~71476-32X8 SCREW, PAN M4.76-32X8
111039009 T—UniK—441 PULLEY COVER BASE
105144001 FILR11.11 BOLT, M11.11
111040009 Pt = PULLEY COVER
105146001 X %9635 SCREW, M6.35
____________ 101800001 _ 7-YAnsS—y—t_ _________|PULLEYCOVERSEAT __ _______________|
<ZALHE—K> <STANDARD >
3 181982001 MIANLRINTY TIMING BELT WHEEL ASSY (UPPER)
5 181981001 SENLRINTY S TIMING BELT WHEEL ASSY (LOWER)
7 105137001 HEEEPTLIS TIMING BELT
<-7,-8>
3-2 150653001 1HF=5mTAnrsrws3 PULLER TIMING BELT WHEEL ASSY (UPPER)
5-2 150657001 17=5v8~nro0es3 PULLER TIMING BELT WHEEL ASSY (LOWER)
7 111037001 1a1309~0b TIMING BELT
18 150659001 112143297 -1UBy 3 TIMING PULLEY (B) ASSY
19 014760622 | 2|7+ rx %595 SET SCREW, SOCKET (CP) M5.95
20 150661001 1|7-52143 9~0 1A PULLER TIMING BELT (A)
21 150662009 17=5~nrHs- PULLER BELT COVER
22 028680242 | 2|/Sx 44 %2-437 WASHER, SPRING 2-4.37
23 | 062680812 | 2|7 ~aasraoxs | SCREW,PANM437-40X8 |
<ZAALHE—K, 7> <STANDARD, -7>
8 105138009 IS e BELT COVER
<-8>
8 111038009 IS i BELT COVER

118-925-120



F. $## T #&R{% / Presser bar mechanism / Stoffdriickérstange /
Mécanisme du la barra de presser / Mecanismo de la barra del prensatelas

118-925-210



F. $#8 T 4R31% / Presser bar mechanism/ Stoffdrickérstange /
Mécanisme du la barra de presser / Mecanismo de |la barra del prensatelas

REF.NO. CODE Q'TY [ NAME OF PARTS RV
2 105091001 1|AHTHEY X 2ILU PRESSER BAR BUSH (U)
3 100260001 1[h2x%595 SET SCREW, M5.95
5 100260001 1| b x%T595 SET SCREW, M5.95
6 181997001 1 AHYTHERIFTx7 32 PRESSER BAR GUIDE BRACKET ASSY
6-1 105176001 1o xx24837 SCREW, M4.37
7 105094009 B - PAE PRESSER PLATE SPRING
8 105095001 B o - FA 3 <% PIN
9 105096009 R E S G TAE X7 PLATE SPRING ASSY
10 105100001 LR ESE A IS WASHER
1 148006001 1Ay TFaLyxy ADJUST SCREW
12 021710212 1|+v b222476 NUT, 2 M4.76
13 148007001 13w+ b4a7e NUT, M4.76
14 105103001 HESET e PRESSER BAR LIFTER
15 105104001 114> %9595 SHOULDER SCREW, M5.95
16 105105009 1\e¥ 74472 KNEE LIFTER LEVER
17 102921002 14 %xT794 SHOULDER SCREW, M7.94
18 105106001 1NedfPHZIINRZ TWIST SPRING
19 105333001 17494 VA7 2 PRESSER FOOT LIFTER CHAIN ASSY
21 111027001 1\ x> 1422732 FACE PLATE HINGE ASSY
22 100257010 4|3 4 %9357 SCREW, M3.57
23 111032001 AL 2 b XA2INFL STOPPER PLATE SPRING (L)
24 100242003 2 xxT357 SCREW, M3.57
25 111033001 MNAAZPMALRINRS TOPPER PLATE SPRING (S)
26 102843004 1|45 %357 SCREW, FLAT M3.57
29 062671012 3|7+ ~1357-40X10 SCREW, PAN M3.57-40X10
30 104449009 1\ *x25€> OIL CAP
EN—— 071063550 | __1|avxavme | BEARINGBALLY/A |
<SAZRUHE—=RK> <STANDARD>
1-1 S06259001 1| AHTHY PRESSER BAR
4-1 111025001 1| AHYITHEIAZID PRESSER BAR BUSH (D)
20 111028009 1{\x>14U FACE PLATE (U)
27 111026001 1|x>1%D FACE PLATE (D)
28 111071101 LB I VAVE 7 PACKING
<-7,-8>
1-2 S06261001 1|AHTEY PRESSER BAR
4-2 150665001 1|9 THKYXx2ID PRESSER BAR BUSH (D)
20 150728009 1x>142U FACE PLATE (U)

118-925-210




G. 7 — YR/ Gauge parts/ Lehren / Piéces du jauge / Piezas de calibradores

<A &> % — K /STANDARD>

1|||/,2

| _

“ .él@ __ %W
—

W____J =

<-7,-8>

—25-2

.I
D [{=]
o~ % o~
IS~ 10y
2 5

@’/ o~

[==]

o~

118-925-231



G. 7 — YB3/ Gauge parts/Lehren / Piéces du jau

e /Piezas de calibradores

= 10—

REF.NO. CODE |qQTY EL x4 NAME OF PARTS RM
<X &> 4 — K/STANDARD >

1-1 P IV EEEPPE NEEDLE CLAMP WITH SCREW

1-1-1 103408002 2| x2U437 SET SCREW, M4.37

3-1 P3 HIVEE NEEDLE PLATE

4 100032004 3|45 %4837 SCREW, FLAT M4.37

5-1 P 1#4x43 PRESSER FOOT ASSY

6-1 060670812 1[/X1 > K357-80%8 SCREW, BIND M3.57-40X8

7-1 X HEXDR FEED DOG

8 105173004 1o xxT4a76 SCREW, M4.76

9 P IPEY LOOPER ASSY

9-1 X 1|{w—ux5s LOOPER (S)

9-2 p3 1= LOOPER (L)

9-3 062671412 1|3 ~2357-40x14 SCREW, PAN M3.57-40X 14

9-4 105206001 1v—rxkngs 3 LOOPER HOLDER ASSY

9-5 062681012 1|+ ~2437-80x10 SCREW, PAN M4.37-40X10

10-1 105303001 1| xxv357 SCREW, M3.57

13-1 pg 1v—rsqg k7o 195 LOOPER THREAD GUIDE ARM

16 105128001 1|5vn—7r4114 LAPPER GUIDE PLATE

17 105129001 17Por1184H% LAPPER GUIDE PLATE WASHER

18-1 X 1|5v5—243 LAPPER ASSY

19 105130001 2|v 22357 SCREW, M3.57
<SE4 A/ THIN MATERIALS >

2 105087014 | 2|3 v nuTux1 (#14) | NEEDLE TVX1(#14) |
<FEY-E¥F/MEDIUM THICK, THICK MATERIALS >

2 105087016 | 2|3 > >nuTvx1 (#16) | NEEDLE TVX1(#16) |
<#* 7> 3>/%—"Y/0PTION PARTS>

21 _______1 156792001 | 1|\ 71xA-Ai-FK _ __________[l FINGERGUARD ______ |

=g

12 Pg HINEEEPPE] NEEDLE CLAMP WITH SCREW

1-2-1 P X|hx2v4837 SET SCREW, M4.37

3-2 X VRS NEEDLE PLATE

4 100032004 3[45%v437 SCREW, FLAT M4.37

5-2 Pg HERETH PRESSER FOOT MH ASSY

6-2 014760622 1|7+ 22595 SET SCREW, SOCKET (CP) M5.95

7-2 X HEXDI FEED DOG

8 105173004 1| xx5476 SCREW, M4.76

10-2 111443003 1|=ES Fx%T357 SET SCREW, M3.57

13-2 * 1(nums NEEDLE GUARD

16 105128001 1W5yn—7r4114 LAPPER GUIDE PLATE

17 105129001 WPer11844H2 LAPPER GUIDE PLATE WASHER

18-2 X 15vrx-23 LAPPER ASSY

19 105130001 2|2 229357 SCREW, M3.57

22 148876001 VB AYPY X £ NEEDLE GUARD BRACKET

23 021670102 1|+v r1v 2357 NUT, 1 M3.57

24 062671012 1|+ ~23357-4010 SCREW, PAN M3.57-40X10
<-7>

2 536861031 2|13 2N TUX6aNY (#11) NEEDLE TVX1(#11)

25-1 P 1|v—sxs LOOPER (S)

25-2 X 1w —sxL LOOPER (L)

26 062680612 2|+~ 24237-40x6 SCREW, PAN M4.37-40X6

27-1 506315001 1=k 4s LOOPER HOLDER (S)

by 2 506314001 1=k 4L LOOPER HOLDER (L)

28 062671012 2|#~3357-30x10 SCREW, PAN M3.57-40X 10
<-8>

2 $36861031 3|13 o UTVXeaNy (#11) NEEDLE TVX1(#11)

25-3 509680001 1|w—sxs LOOPER (S)

25-4 516484001 1w =5 LOOPER (L)

25-5 $16483001 1lv=rem LOOPER (M)

27-3 516485001 1w=rckam LOOPER HOLDER (M)

27-4 516486001 2=k 4L LOOPER HOLDER (L)

32 062671012 3|3+~ a357-40x10 SCREW, PAN M3.57-40X10

33 062680612 3|+ ~24.37-40%6 SCREW, PAN M4.37-40X6
<#* 7 3>/%—"J/0OPTION PARTS>

29 S09180101 1|71 4-%-F FINGER GUARD

30 060660512 1]/31 > K318-40X5 SCREW, BIND M3.18-40X5

118-925-23




H . T#iR3{% / Lower shaft mechanism/ Untere Welle /
Mécanisme de |'arbre inférieur / Mecanismo del eje inferior

-

118-925-305

—11 =



H . F#hRI{R / Lower shaft mechanism / Untere Welle /
Mécanisme de |'arbre inférieur / Mecanismo del eje inferior

-12 -

REF.NO. CODE Q'TY Er XA NAME OF PARTS R
1 105147001 1\>aov9 LOWER SHAFT
2 072620070 1|2~ /r6200z BALL BEARING, 62002
3 072620180 1|2<2 7620122 BALL BEARING, 62012Z
4 105150000 WWae=xovoo5r7oa BALL BEARING BUSH
5 102716004 2| b xx2437 SET SCREW, M4.37
6 181970009 VNPV Tr—273% BEARING CASE ASSY
7 072630200 112 %2 9776302 BALL BEARING, 6302
8 105062001 T hxx2794 SET SCREW, M7.94
9 105155001 1|22%7635 SCREW, M6.35
1 105156002 1|oxxv4837 SCREW, M4.37

118-925-305




). 7 — 7% ERAR /Puller device mechanism/ Ziehvorrichtung /
Mécanisme due puller / Mecanismo del dispositivo de arrastre

E=N
N

(amd

1-261-29 1-32

[ S 1'3'_}5

@ _1-
1-12 1- 1-13 1-14 1-351-34 1-25
1- 1-5—891-4

1-30 1-28 1-221-23 1-1

LT:_
|

118-925-241



). 7 — S %&&R{% /Puller device mechanism/ Ziehvorrichtung /
Mécanisme due puller / Mecanismo del dispositivo de arrastre

—14 —

REF.NO. CODE Q'TY ErAA NAME OF PARTS RV
<-7,-8>
1 150677109 NWT-5vmF73 PULLER DEVICE ASSY
1-1 150679001 L S D A ECCENTRIC WHEEL SHAFT ASSY
1-2 072600040 2|2~ <% 6000DD BALL BEARING, 6000DD
1-3 150682000 1RXF7VLTHI- BEARING COLLAR
1-4 150683000 1\x7ULdToa BEARING BUSH
1-5 014760622 1|7+ b x%595 SET SCREW, SOCKET (CP) M5.95
1-6 150684001 EE P2 OIL SEAL
1-7 $25125001 1WR7ULT74% BEARING COVER
1-8 062670712 3|+ ~3357-40X7 SCREW, PAN M3.57-40X7
1-9 150686001 HERE b A TIMING COLLAR
1-10 014760622 2|7+ M X %595 SET SCREW, SOCKET (CP) M5.95
1-11 150687000 LR B D ECCENTRIC WHEEL SHAFT BUSH
1-12 117934009 1"Nx25t> OIL CAP
1-13 150688101 HNAr Y73 ECCENTRIC WHEEL ASSY
1-14 150690101 e FEED SHAFT
1-15 $36058001 NI79YF 2273 CLUTCH BUSH ASSY
1-16 014760622 2|7+ M AXT595 SET SCREW, SOCKET (CP) M5.95
1-17 014760622 1|7+ h*%T595 SET SCREW, SOCKET (CP) M5.95
1-18 081025570 1|01 > %P255 ORING, P25.5
1-19 150693000 LAV % PACKING
1-20 525126001 NWIr79Fxr2LT74 CLUTCH BUSH CAP
1-21 062670712 3|3~ 3357-40X7 SCREW, PAN M3.57-40X7
1-22 150608001 1Ny rh35— SET COLLAR
1-23 014760622 2{7F M X2XT595 SET SCREW, SOCKET (CP) M5.95
1-24 536061001 11779573 CLUTCH ASSY
1-25 014760622 2|7+ FAXT5.95 SET SCREW, SOCKET (CP) M5.95
1-26 109153001 11> PIN
1-27 014680422 1|7+ M AXT4377 K3 SET SCREW, SOCKET (CP) M4.37
1-28 150611001 1MFr—*%1211% PLATE SPRING
1-29 062680512 2|# N 20437-40X5 SCREW, PAN M4.37-40X5
1-30 150612001 1FLr—%1x SPRING
1-31 150613001 1\FL—%n"zxhs SPRING HOOK
1-32 150614001 1\Fv—%n"zxhsiva SPRING HOOK BUSH
1-33 148294001 N7F XX TI3577K3 SET SCREW, SOCKET (CP) M3.57
1-34 150695000 NWA7 V7220 FEED SHAFT BUSH
1-35 150696001 I EE @Il OILSEAL
1-36 150697001 TNALTIWEY R F OIL GAUGE WINDOW
1-37 150699000 LAV 2 PACKING
1-38 062671012 8|3 ~1357-40X10 SCREW, PAN M3.57-40X10
1-39 150641001 NA7VFIoEVEEL FEED ADJUSTBUTTON
1-40 150700001 1|Favevfariva FEED REGURATE BUTTON BUSH
1-41 081003670 1|00 > 7 PwW3 O RING, PW3
1-42 150701001 MNA7VFIEVREZL R SPRING
1-43 048040342 1| b xTE4 RETAINING RING, E4
1-44 105113001 1|2 2%x912.70 SCREW, M12.70
1-45 105215001 LR AV 2% PACKING
2 017822212 1|4 b 7.94x22 BOLT, M7.94X22
3 017821813 2| +7.94X18 BOLT, M7.94X18
4 025080132 3le>¥HxaAT8 WASHER, PLAINS 8
5-1 150704001 1"WT7=ZF49THY PULLER PRESSER BAR
5-2 112763001 1| A9 THRIA2ID PRESSER BAR BUSH (D)
5-3 014680422 N7+ rxx24377K3 SET SCREW, SOCKET (CP) M4.37
5-4 100279109 HERE T PAAE PRESSER ADJUST SCREW
5-5 $31013001 1FamevyxIIyvIrJyh NUT
5-6 106794001 1| A4 T/% SPRING
5-7 141099001 HERETAES & E SPRING WASHER
5-8 183128001 NAYIRITLF17 3 PRESSER BAR GUIDE ASSY
5-8-1 062680712 1|3 ~2437-40X7 SCREW, PAN M4.37-40X7
118-925-241



J. 7 — 7 %BRAR/Puller device mechanism / Ziehvorrichtung /
Mécanisme due puller / Mecanismo del dispositivo de arrastre
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). 77— Z%BEMR / Puller device mechanism / Ziehvorrichtung /
Mécanisme due puller/ Mecanismo del dispositivo de arrastre

REF.NO. CODE Q'TY ErXAq NAME OF PARTS
5-9 112618001 1#494x75 PRESSER FOOT LIFTER
5-10 150705001 1|FavyToy STUD SCREW
5-12 014770622 17+ b x2T6357K3 SET SCREW, SOCKET (CP) M6.35
5-13 150711001 HER S rEl Y TIMING PULLEY SHAFT
5-14 150712001 1131297 -)C73 TIMING PULLEY (C) ASSY
5-15 014680422 2(7F v X2 28377 K 3 SET SCREW, SOCKET (CP) M4.37
5-16 150715001 11758 FLANGE (B)
5-17 106568003 3[x%T357 SCREW, M3.57
5-18 150716001 1WWF=52143I29XNIB PULLER TIMING BELT (B)
5-19 150717000 1\213>97-1UD TIMING PULLEY (D) ASSY
5-20 014680422 2(7F b A% 28377 K3 SET SCREW, SOCKET (CP) M4.37
5-21 150718001 1W7->27 PULLER SHAFT
5-23 014680622 2(7F F X2 28377 K3 SET SCREW, SOCKET (CP) M4.37
5-24 150720001 1({»/x=D TIMING BELT COVER (D)
5-25 150721001 122U F STUD SCREW
5-26 150722001 1|H1=uU TIMING BELT COVER (U)
5-27 150723001 14> %2357 SHOULDER SCREW, M3.57
5-28 153965001 WWF=-SHHTKRIT7H ROLLER PRESSER BAR LIFTER
5-29 025060232 1ez¥HxF2176 WASHER, PLAIN M 6
5-30 062761012 1|+ ~2595-28X10 SCREW, PAN M5.95-28X10
6 143602001 23 VvxEY DOWEL PIN
7 150725001 2/hNR=UXxTHLIYXT UNIVERSAL JOINT ASSY
8 150726001 A VE S22/ UNIVERSAL JOINT SHAFT
(A S16488001 | 1|7-5%yxys PULLERSUPPORTASSY

<-7-3/16>
5-22 S06311201 117-5 PULLER
<-7-1/4,-8>

15 154344201 117-5 PULLER

118-925-241
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K. JL—/¥—R8{% / Looper mechanism / Greifer/
Mécanisme des griffes/ Mecanismo del presilladora

_____ 11-3 11-2
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K. JL—/¥—F8{% / Looper mechanism / Greifer /
Mécanisme des griffes / Mecanismo del presilladora

18 —

REF.NO. CODE Q'TY XA NAME OF PARTS RM|
1-2 105166000 1A z2)-7F ECCENTRIC WHEEL SLEEVE
2 181993001 1\Erd7249<v4273 LOOPER FEEDING FORK ASSY
2-1 105175001 11€>d74%4 LOOPER FEEDING FORK
2-2 105176001 1o xx2a837 SCREW, M4.37
3 180053001 1e>d728<v2> 93 LOOPER FEEDING FORK SHAFT ASSY
3-1 105177001 1\Erd7242~x42v7 LOOPER FEEDING FORK SHAFT
3-2 105178000 1\Erd2a~vasv94 LOOPER FEEDING FORK SHAFT BRACKET
4 105179001 1|>x%x>a76 SCREW, M4.76
5 105180001 1w=nxLeoness LOOPER CONNECTING ROD SET
5-1 183184001 AP P LOOPER CONNECTING ROD ASSY
5-1-1 105184000 2| 427238 SCREW, M2.38
5-2 105187001 1\hoa=Ty SLIDE BLOCK SHAFT
5-3 105190001 LA A7/ LOOPER LEVER SHAFT
5-4 105191001 1> x%2437 SCREW, M4.37
6 105188001 B R A= NAVE B PACKING
7 100260001 1| b Xx%T595 SET SCREW, M5.95
8 181987001 Tw—=nrehnr7or141442%23 |LOOPER CONNECTING ROD GUIDE PLATE ASSY
8-1 105189001 AR P r E R CONNECTING ROD GUIDE PLATE
8-2 100366001 2|7IeS X %2437 SET SCREW, (FT) M4.37
9 117948000 VRS WASHER
10 151604001 1|k x %2595 SET SCREW, M5.95
11 105193101 LN P A7 AV I R/ LOOPER SHAFT LINK SET
11-1 183185101 TWw=xoo)o 9932 LOOPER SHAFT LINK ASSY
11-1-1 535656001 4|7+ KL F3.5X10 BOLT, SOCKET M3.5X10
11-1-2 105176001 1o xx24837 SCREW, M4.37
11-2 100022004 1|+ k595 NUT, M5.95
11-3 105198000 NEESZA N ES WASHER
13 105201000 1|W=1XT 7 AR IVF LOOPER SHAFT BUSH (F)
14 100058003 1| hXx%2595 SET SCREW, M5.95
15 148877000 1w=ixT7 248 LOOPER SHAFT BUSH (B)
16 151605001 1| x%T595 SET SCREW, M5.95
17 181971001 LN U2 APZ7A DA N BB LOOPER SHAFT SET COLLAR
17-1 105209001 1Yy bh5— SET COLLAR
17-2 062680812 1|+ ~2437-40%8 SCREW, PAN M4.37-40X8
18 105210009 HEE T AL E R L8 FOWARD ARM COVER ASSY
19 105211001 HES = A B FADE 7 PACKING
20 105214001 1MA105- OIL GAUGE
21 105113001 1>xx21270 SCREW, M12.70
22 105215001 L AVE 2 PACKING
23 105216001 16| x %357 SCREW, M3.57
24 105217009 W25 o4 BALL BEARING CAP
25 105218001 N ER S AL R AVE B PACKING
26 062670512 4|73 ~N2357-40X5 SCREW, PAN M3.57-40X5
27 140518001 1o 4x%T794 SCREW, M7.94
s | 081007070 | _ tlouxser | ORNG,PT____ ||
<SAZALHE—=NK,-7> <STANDARD ,-7>
12 105200001 N UEIAV4 LOOPER SHAFT
<-8>
2| $16490001 | tlw-rvz | LOOPERSHAFT. . | |
<ZAZALHE—=K> <STANDARD >
1-1 181126001 IR PESNVE ECCENTRICWHEEL WITH SCREW
1-1-1 102716004 2| b X%T437 SET SCREW, M4.37
<-7,-8>
1-1 $36862001 RSP SR ECCENTRIC WHEEL WITH SCREW
1-1-1 102716004 2| M X %T437 SET SCREW, M4.37
118-925-306



Mécanisme de I'enfilage supérieur / Mecanismo del enhebrado superior

L. & B&k / Upper threading mechanism / Obererfadens/
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L. E%i& > B{& / Upper threading mechanism / Obererfadens/
Mécanisme de I'enfilage supérieur / Mecanismo del enhebrado superior

=90 =

REF.NO. CODE [qQ7TY B XA NAME OF PARTS rRM|
<AZHE—FK> <STANDARD ,-7>
1-1 105220109 1974 7oF144 UPPER THREAD GUIDE
2-1 105221001 2139 X1 hhT THREAD RETAINER
3 062630412 4|+ ~1238-56X4 SCREW, PAN M2.38-56X4
4 105222001 1924 7oF1811 DT THREAD GUIDE
5 062670512 1|+ ~2357-40X5 SCREW, PAN M3.57-40X5
6 062712012 1|+~ 2476-32X20 SCREW, PAN M4.76-32X20
7-1 183166009 174,532 3 UPPER TENSION REGULATOR ASSY
7-1-1 181990009 19724 Fao81443 UPPER TENSION REGULATOR BRACKET ASSY
7-1-1-1 105225001 2|9 74 b FIIVRY TENSION STUD
7-1-1-2 144105000 2|FaAY Rz I AR SPRING WASHER
7-1-1-3 105229001 2|1F3A I NRI 2 HR SPRING WASHER
7-1-1-4 151012001 2|+ b NUT
7-1-2 145446001 4|4 rFIAYIYS TENSION DISC
7-1-3 159805001 2|11 A FIAY VY SEAHYI TENSION DISC PRESSER
7-1-4 105227001 2|4 FFIAHINX TENSION SPRING
7-1-5 105231000 21 b XEY PIN
7-1-6 105232001 RS N=NP 2 TENSION RELEASE SHAFT
7-1-7 105233002 1|hxx437 SET SCREW, M4.37
7-1-8 105234003 1|+ +a37 NUT, M4.37
15 105235101 1M1 rzuxy s TENSION RELEASE CRANK
16 151602002 1 rxx2437 SET SCREW, M4.37
17 105236001 MNeraxLLhy TENSION RELEASE CONNECTING ROD
18 105237002 2|42 2357 SHOULDER SCREW, M3.57
19 105238001 1974 T—LA b ToF A UPPER THREAD ARM GUIDE
20 062670512 1|+ ~2357-30%5 SCREW, PAN M3.57-40X5
21-1 105239001 174 T EST AT UPPER THREAD TAKE-UP GUIDE
22 111188001 1A r7or1HHR WASHER
23 111084001 1|45 %357 SCREW, FLAT M3.57
24-1 182304001 1Yo 4r52ELY S UPPER THREAD TAKE-UP ASSY
24-1-1 105242001 1974 T ELL NToHA UPPER THREAD TAKE-UP GUIDE
24-1-2 062630412 1|+~ 10238-56X4 SCREW, PAN M2.38-56X4
24-1-3 105243001 1974 rFoEC T MY T UPPER THREAD TAKE-UP HOLDER
24-1-4 105244000 1|7 E>q bAHINR SPRING
24-1-5 105245001 1|8 %238 SHOULDER SCREW, M2.38
24-1-6 100064005 1| x %357 SCREW, M3.57
25 111809001 1NYESx2DI VTP oF A NEEDLE BARBUSH (D) THREAD GUIDE
26 062670712 1|+~ 20357-40X7 SCREW, PAN M3.57-40X7
27 105248003 IEES WASHER
118-925-412



L. E%i& > Bk /Upper threading mechanism / Obererfadens /
Mécanisme de |'enfilage supérieur / Mecanismo del enhebrado superior
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L. E%& > B{% / Upper threading mechanism/Obererfadens/
Mécanisme de I'enfilage supérieur / Mecanismo del enhebrado superior

—22 —

REF.NO. CODE Q'TY B XA NAME OF PARTS RM
<-8>
1-2 111070109 1974 7oF1441 UPPER THREAD GUIDE
2-2 105221001 IRV EE AW L THREAD RETAINER
3 062630412 4|+ ~10238-56X4 SCREW, PAN M2.38-56X4
4 105222001 19T TPoFLE11 DT THREAD GUIDE
5 062670512 1|+ ~2357-40X5 SCREW, PAN M3.57-40X5
6 062712012 1|+ ~10476-32X20 SCREW, PAN M4.76-32X20
7-2 183167009 1214 rFayiss UPPER TENSION REGULATOR ASSY
7-2-1 181991009 1974 bFIoRY841 UPPER TENSION REGULATOR BRACKET ASSY
7-2-1-1 105225001 3|74 b FIAY UKD TENSION STUD
7-2-1-2 144105000 3|1FAH I NRRYIHHX SPRING WASHER
7-2-1-3 105229001 3|FIA I NZxLEaHHR SPRING WASHER
7-2-1-4 151012001 3|1+ b NUT
7-2-2 145446001 6|1 rFIAHYIYS TENSION DISC
7-2-3 159805001 3|4 FFIHUHSAHI TENSION DISC PRESSER
7-2-4 105227001 3|4 hFIHINR TENSION SPRING
7-2-5 105231000 3|4 haXEY PIN
7-2-6 111076001 1M1 rhaxsy TENSION RELEASE SHAFT
7-2-7 105233002 1| b x%xTa37 SET SCREW, M4.37
7-2-8 105234003 11+v ha37 NUT, M4.37
15 105235101 1M1 raxyF TENSION RELEASE CRANK
16 151602002 1M x%xTa37 SET SCREW, M4.37
17 105236001 M1 rhaxLeny TENSION RELEASE CONNECTING ROD
18 105237002 2|42 2%T357 SHOULDER SCREW, M3.57
20 062670512 1|+~ 2357-40X5 SCREW, PAN M3.57-40X5
21-2 111083001 19714 7ECT AT UPPER THREAD TAKE-UP GUIDE
22 111188001 1A vPoFr1HH2 WASHER
23 111084001 1|95 %357 SCREW, FLAT M3.57
24-2 182108001 1214 r572ECY R UPPER THREAD TAKE-UP ASSY
24-2-1 105243001 19714 r5F2E T bAYT UPPER THREAD TAKE-UP HOLDER
24-2-2 105244000 1|FreE>T bAHTNRX SPRING
24-2-3 105245001 114> %238 SHOULDER SCREW, M2.38
24-2-4 100064005 1|2 *%T357 SCREW, M3.57
25 111809001 1UFEYxaD1 TP F A NEEDLE BAR BUSH (D) THREAD GUIDE
26 062670712 1|+ ~2357-40X7 SCREW, PAN M3.57-40X7
27 105248003 1|42 WASHER
28 516491001 1974 7—4L1r7>+414—-8 |UPPERTHREAD GUIDE (-8)
29 111072009 13vxqar7o+1 )Y 14%2 |THREAD GUIDE SET PLATE
30 062630412 2|#~1238-56X4 SCREW, PAN M2.38-56X4
31 111073001 2|15 %7238 SCREW, FLAT M2.38
<% 73 >/3—="Y/0PTION PARTS> <FORCE>
32 $37186001 1 THREAD TAKE-UP COVER
33 062680712 2 SCREW, PAN M4.37-40X7
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M1.

T il > R / Lower threading mechanism / Untererfadens /
Mécanisme de |'enfilage infériur / Mecanismo de le enhebrado inferior
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M1. TH%i@E > R/ Lowerthreading mechanism/Untererfadens/

Mécanisme de I'enfilage infériur / Mecanismo de le enhebrado inferior

REF.NO. CODE [q71Y B XA NAME OF PARTS RM|
5 062670412 | 1|3 ~2357-40x4 SCREW, PAN M3.57-40X4
6 062670512 | 1|3 ~23357-40X5 SCREW, PAN M3.57-40X5
7 062671012 |  1|+~2357-40x10 SCREW, PAN M3.57-40X10
10 105255009 | 1[>21r7>r17% LOWER THREAD GUIDE COVER
1 105256001 17or178 b 2158% PLATE SPRING
12 062630412 |  2|+~2238-56X4 SCREW, PAN M2.38-56X4
13 105257009 | 1|7 31729173 LOWER THREAD GUIDE HINGE ASSY (L)
14 105260009 | 1|7>3172E>YRY 3 LOWER THREAD GUIDE HINGE ASSY (R)
15 062671012 |  2|#~2357-40X10 SCREW, PAN M3.57-40X10
18 105268001 1|>21+3237>5115/X% |PLATE SPRING
19 105269001 HEEESZEECNEY £ PLATE SPRING BRACKET
20 062670612 | 1|>~2357-40%6 SCREW, PAN M3.57-40X6
21 111107001 1oaqrFansaq LOWER THREAD TENSION BRACKET
22 105274001 1Hya1rFranosxy LOWER THREAD TENSION STUD
23 062670612 1|73~ 2357-40X6 SCREW, PAN M3.57-40X6
24 105276001 1yarrransryrss LOWER THREAD TENSION NUT ASSY
27 013761612 | 1|hx %5957 %3 SET SCREW, (CP) M5.95
28-1 105280009 | 1|vs21r7>ELT4% LOWER THREAD TAKE-UP LEVER COVER
28-2 105281001 17rEr 782 bx128% PLATE SPRING
28-3 122771002 | 1|>x %3238 SCREW, M2.38
28-4 105284001 1ya1r5rEL8199T LOWER THREAD TAKE-UP LEVER SUPPORT
28-5 105285000 | 1[>s1bF>ELTETY LOWER THREAD TAKE-UP LEVER COVER SHAFT
28-6 105286001 UPEEES PI-PZ L1 LOWER THREAD TAKE-UP LEVER BASE
28-7 062670612 |  2|#~2357-40X6 SCREW, PAN M3.57-40X6
28-8 105287001 1Fresd1Por114 GUIDE PLATE
28-9 105288001 2|>x %2238 SCREW, M2.38
28-11 062670512 | 1|3 ~2357-40x5 SCREW, PAN M3.57-40X5
28-12 025040232 | 1|es¥#xFz1y4 WASHER, PLAIN M 4
28-13 105291001 1|24 r57>E>1r7>+4  |LOWERTHREAD TAKE-UP LEVER GUIDE
28-14 105292001 1|7 EvqbPor114 LOWER THREAD GUIDE PLATE
28-15 060670612 |  2|/S1 > F357-40X6 SCREW, BIND M3.57-40X6
28-16 105293001 2|74 % WASHER
28-17 105294001 1ya1 7 EXLT by LOWER THREAD GUIDE (L)
28-18 062670412 | 1|3 ~2357-40x4 SCREW, PAN M3.57-40X4
28-19 105296001 1FreErd11 b0y THREAD GUIDE
28-21 105288001 1o xxv238 SCREW, M2.38
29 047501242 | 1|27u>5E>Aws PIN, SPRING ROLL AWS5
30 100064005 | 2[> x %357 SCREW, M3.57
31 181985001 1ye1r5rEL Y2 LOWER THREAD TAKE-UP ASSY
31-1 105298001 UPZEES P14 LOWER THREAD TAKE-UP
31-2 105299002 | 2|k x %635 SET SCREW, M6.35
32 105300001 UPZERE AL £ PP LOWER THREAD FEED BAR GUIDE
34 013760610 | 1|hx %5954 %3 SET SCREW, (CP) M5.95
35 180054101 1rrxyss THREAD TRIMMER ASSY
35-1 105306101 21 %1% THREAD TRIMMER PLATE
35-2 105307101 11 r%xy THREAD TRIMMER
36 062670612 | 2|+ ~2357-40%6 SCREW, PAN M3.57-40X6
37 105310001 Hw-rns714ry 3 LOOPER SIDE COVER (R) ASSY
38 105313001 1|#7 78R X1 8/5% PLATE SPRING
39 105288001 1| 2xxv238 SCREW, M2.38
40 105315001 1w=rnsivz5173 LOOPER SIDE COVER (L) ASSY
41 105318001 1#778Lhx128% PLATE SPRING
42 105288001 1|vxxv238 SCREW, M2.38
43 105319000 | 1|n—ssH775/8% SPRING
44 105320000 | 2[7-/vE> PIN, TAPER
45 105321001 =775 b2 SIDE COVER STOPPER
46 062670412 1|+ ~2357-40X4 SCREW, PAN M3.57-40X4
47 025350132 | 1|e5##%x>3" WASHER, PLAIN S 3.5
118-925-413
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T il & & / Lower threading mechanism / Untererfadens /
Mécanisme de I'enfilage infériur / Mecanismo de le enhebrado inferior
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M1. TRi# > B{%/Lower threading mechanism/ Untererfadens/
Mécanisme de I'enfilage infériur/ Mecanismo de le enhebrado inferior
REF.NO. CODE _ |QTY 2 XA NAME OF PARTS
LAR P~ > <STANDARD >
33- 105301001 Hv—rabror18q LOOPER THREAD GUIDE BRACKET
48-1 105304001 =g rPorqa LOOPER THREAD GUIDE
49- 062660612 | 1|7 ~2318-40X6 SCREW, PAN M3.18-40X6
<ABLH—K 7> <STANDARD,-7>
1-1 105249009 | 1|y bF7oFr144 LOWER THREAD GUIDE RETAINER
2-1 105221001 | 2(3v xS b+hy THREAD RETAINER
3-1 062630412 | 4|+ ~2238-56X4 SCREW, PAN M2.38-56X4
4-1 105250009 | 1|y &1 b7 F 1KLY LOWER THREAD GUIDE HOLDER
8-1 105251009 | 1|>21+r277>F 143 INGLINED GUIDE TUBE ASSY
9-1 062670812 | 2|3 ~23.57-40x8 SCREW, PAN M3.57-40X8
17-1 105262001 1> r32723143 LOWER THREAD GUIDE ASSY
25-1 105277001 | 3| 24 rF3m v 1% LOWER THREAD TENSION PLATE
26-1 105278000 | 1|>&4 k¥ 39 8% TENSION SPRING
28-10 105289001 1y21b72ELRT by LOWER THREAD GUIDE (R)
28-20 105297001 1FrErs11bnras THREAD GUIDE PLATE

— 26—
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M2. TFRi&E > B/ Lower threading mechanism / Untererfadens/
Mécanisme de I'enfilage infériur / Mecanismo de le enhebrado inferior
-8
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M2 . T%i& > 1%/ Lower threading mechanism/ Untererfadens/
Mécanisme de I’enfilage infériur / Mecanismo de le enhebrado inferior
REF.NO. CODE Er A4 NAME OF PARTS R

<8>

1-2 111095009 11084 T7oF 141 LOWER THREAD GUIDE RETAINER

92 105221001 3lzuxqrny THREAD RETAINER

3-2 111073001 6|¥5%xv238 SCREW, FLAT M2.38

4-2 111096009 11o84  PoF149T LOWER THREAD GUIDE SUPPORT

8-2 111097009 110814 85705143 INGLINED GUIDE TUBE ASSY

9-2 062670812 | 3|7 ~23.57-40x8 SCREW, PAN M3.57-40X8

17-2 111099001 1|24 r327 41353 LOWER THREAD GUIDE PLATE ASSY

25-2 105277001 4|oa4 rFaAm 14 LOWER THREAD TENSION PLATE

26-2 111108001 1o rFasvnz TENSION SPRING

51 111072009 1|3 vxq4r7o+1rUY4s 14 |THREAD GUIDE SET PLATE

52 062630412 2|+~ 10238-56X4 SCREW, PAN M2.38-56X4

53 111103001 1|o24 323V RTPLHA LOWER THREAD GUIDE

54 104336003 | 2| xxv238 SCREW, M2.38

55 501694001 1|45 % ¥2.38x4 SCREW, FLAT M2.38X4

56 111105001 | 1|>x%v238 SCREW, M2.38

57 111106004 1|v24 327114 LOWER THREAD GUIDE PLATE

58 111110001 1o814r1 rPoF1L LOWER THREAD GUIDE (L)

59 111111001.| 1|> 214 1 r7>F 1S LOWER THREAD GUIDE (S)

60 ______ | 111112001 | Vo2 b hT7oF010% | LOWERTHREAD GUIDEPLATE |
<-7,-8>

33-2 147291001 W=INf RTLF 144 LOOPER THREAD GUIDE BRACKET

49-2 062671412 + ~A1357-40X14 SCREW, PAN M3.57-40X 14
<-7>

48-2 $06313001 W—INf R T oF A —7 LOOPER THREAD GUIDE-7
<-8>

50 516487001 W—IN{ FT >+ 1 —8 LOOPER THREAD GUIDE (-8)

— 28 —
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. [TESREA1R / Accessories / Zubehdr / Accessoires / Accesorios
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OFEROHMBIEET 2 LxHh T,

© The details of included accessories are subject to change.

© Anderungen in der Aufstellung der Mitgelieferten Zubehére sind vorbehalten.
© Les détails des accessoires inclus sont sujets & des changements.

© Los detalles des los accesorios inclufdos pueden variar.

118-925-910
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REF.NO. CODE |QTY Erxq NAME OF PARTS RM
1 122991001 1l7v2er%xy7240 ACCESSORY BAG
3-1 105344001 1|2 ¥ %7 22.6x70 SCREW DRIVER2.6X70
3-2 101572101 1|2 Y%7 255%190 SCREW DRIVER 5.5X190
4-2 100887001 1|2/¥48%9 SPANNER 8X9
7 117466000 1lec€y b PINCETTE
8 114483002 1|RUA15-43 OILER ASSY
9 154702002 HER T X OIL TANK
11 $02768109 114 k825741434 COTTON STAND ASSY 4
1= 150189109 1175459 ¢ BRACKET
11-2 502773001 117545Y rav+Y b COTTON STAND BRACKET SCREW SET
11-2-1 062060806 2|+ ~206x8 SCREW, PAN M6X8
11-2-2 031452206 3|7 L E S 45%22 WOOD SCREW, ROUND M4.5X22
11-3 150172003 2|1as5nrx147 COLUMN PIPE
11-4 150106003 HEEVERA Y COLUMN JOINT ASSY
11-4-1 062501406 2|+ ~asx14 SCREW, PAN M5X 14
11-4-2 021500106 2[1v2+v ks NUT, 1 M5
11-5 150174000 1|a56xvy7 COLUMN CAP
11-6 $02778002 2127 -—nFkn4—2 SPOOL HOLDER 2
11-7 $02780001 2127-nxTeY p2 SPOOL SCREW SET 2
11=7-1 150179002 4|27-1 48 SPOOL SHAFT (B)
1157-2 028050246 | 4|/<x##H %25 WASHER, SPRING 2-5
11-7-3 021500106 | 8|1>2+v b5 NUT, 1 M5
11-7-4 $37037001 2|+ ~akE 5 45x32 SCREW, PAN (P WASHER) M5X32
11575 $37038001 2|+ ~3ES54s5x14 SCREW, PAN (P WASHER) M5X14
11-8 150180001 4|l r4s SPOOL STAND BASE
11-9 150182000 4|27-nwy b SPOOL MAT
11-10 126863001 4|27-15v3> SPOOL CUSHION
] 502786002 | | 2|xLyEnvfizv32 | THREADHANGERASSY2
<A A& >H— RKGEEYA) STANDARD (THIN MATERIALS) >
5 105087014 | 8|z v>nuTtvx1 (#14) NEEDLE TVX1(#14)
<272 H— K(hEY,EMHE)/STANDARD (VEDIUM THICK, THICK MATERIALS) >
5 105087016 8|3 vonyTux1 (#16) NEEDLE TVX1(#16)
e 7ra
4-1 142721001 1|67 %% 2553 HEXAGONAL WRENCH 3
LA 536861031 | _ 8|3 v>/1UTvxeany (#11) ___|NEEDLE TVXGANY(#11) | ]
<#iH A/ FOR EXPORT >
10 144228001 1 HEAD COVER
12 133636009 1 THREADLE PEDAL
13 180827009 2 THREADLE PEDAL STOPPER ASSY
14 117437109 1 FOOT LIFTER PEDAL
15 109656009 1 CONNECTING LEVER (L)
16 100463001 2 BOLT, M7.94
17 106062009 1 THREADLE PEDAL SHAFT
18 109657009 2 THREADLE PEDAL BRACKET
19 100469002 4 WOOD SCREW, FLAT M5.1X26
20 105359001 2 CONNECTING ROD
21 181225001 1 CONNECTING ROD CLAMP ASSY
22 116016001 2 PEDAL STOPPER
23 021400106 2 -- NUT, 1 M4
24 062401406 2 SCREW, PAN M4X14
118-925-910
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SRES
Ref.No.

ca

-7

-8

Name of parts

3/16 (4.8mm)

YA / Thin materials

1/4 (6.4mm)
SE¥H / Thin materials

1/8x 2
(3.2x3.2mm)

NYFZXZTY*

G-1-2 Needle clamp
with screw
P § CET @ |
LI (Q'ty)
G-3-2 N A4
Needle plate
G-5-2 FHI V2
Presser foot assy
G-7-2 7 UN
Feed dog
5S06319-001 509678-001 $16476-001
G-13-2 (N\U94r %
Needle guard
S06310-001 148973-001 $16482-001
_ - «—
G-18-2 | Z v /¥ =7 I (M)
Lapper assy (M)
G-25-1 JL—17%(S) ‘ «—
Looper (S)
_________________________________ Llsitnl AR N A
v/ ,/
G'25‘2 )l’_l\o (L) (I (I
Looper (L)
IS N SR 506316-001(L) ___ | ___ 309681-001 (L) ___|___516484-001(L)
/
G-25-3 JL—7X (M) (.
Looper (M)

$16483-001 (M)

=33
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INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
S01694001 | M2 -55 28 025060232 |J -5-29 16 062681212 |D -3-1-2 4
502768109 |z - 11 30 025080132 |J -4 14 062710812 |E -12 6
S02773001 |z -11-2 30 025350132 | M1 -47 24 062712012 |L -6 20
502778002 |z -11-6 30 028050246 |Z -11-7-2 30 L -6 22
502780001 |z -11-7 30 028680242 |E -22 6 062761012 |J -5-30 16
502786002 {Z -11-11 30 031452206 |Z -11-2-2 30 071063550 |F -31 8
S06259001 | F -1-1 8 047501242 M1 -29 24 072600040 {J -1-2 14
S06261001 {F -1-2 8 048040342 |J -1-43 14 072620070 |H -2 12
S06311201 {J -5-22 16 060660512 |G -30 10 072620180 |H -3 12
S06313001 | M2 -48-2 28 060670512 |[D - 1-1-1 4 072620200 |B -2 2
S06314001 |G -27-2 10 060670612 | M1 -28-15 24 072630200 |B -6 2
S06315001 |G -27-1 10 060670812 |G -6-1 10 H -7 12
S09180101 |G -29 10 062060806 |z -11-2-1 30 081003670 |J - 1-41 14
509680001 |G -25-3 10 062401406 |Z -24 30 081006070 |D -5 4
516483001 |G -25-5 10 062501406 |Z - 11-4-1 30 081007070 | K -28 18
516484001 |G -25-4 10 062630412 |L -3 20 081025570 |J -1-18 14
516485001 |G -27-3 10 L -3 22 100022004 | K -11-2 18
516486001 |G -27-4 10 L -24-1-2 20 100032004 |G -4 10
516487001 | M2 -50 28 L -30 22 G -4 10
516488001 |J -16 16 M1 -3-1 26 100058003 |K -14 18
$16490001 | K -12 18 M1 -12 24 100064005 |L -24-1-6 20
516491001 |L -28 22 M2 -52 28 L -24-2-4 22
518874001 |C -10 4 062660612 | M1 -49-1 26 M1 -30 24
$25125001 {J -1-7 14 062670412 | M1 -5 24 100242003 |F -24 8
$25126001 |J -1-20 14 M1 -28-18 24 100251001 |C -17 4
$31013001 |J -5-5 14 M1 -46 24 D -2-141 4
$33750001 |D -4 4 062670512 | K -26 18 100257010 |F -22 8
535656001 | K -11-1-1 18 L -5 20 100260001 |C -14 4
$36058001 |J -1-15 14 L -5 22 F -3 8
$36061001 |J -1-24 14 L -20 20 F -5 8
536861031 |G -2 10 L -20 22 K -7 18
G -2 10 M1 -6 24 100279109 |J -5-4 14
Z -5 30 M1 -28-11 24 100366001 |K -8-2 18
536862001 | K -1-1 18 062670612 | M1 -20 24 100463001 {Z -16 30
$37037001 |z -11-7-4 30 M1 -23 24 100469002 |z -19 30
537038001 {Zz -11-7-5 30 M1 -28-7 24 100887001 |z -4-2 30
$37186001 |L -32 22 M1 -36 24 101091001 |A -6 2
013760610 | M1 -34 24 062670712 |J -1-8 14 101572101 |z -3-2 30
013761612 | M1 -27 24 J 121 14 101800001 |E -17 6
014680422 |J -1-27 14 L -26 20 102716004 |H -5 12
J  -5-3 14 L -26 22 K -1-1-1 18
J -5-15 16 062670812 |C -2 4 K -1-141 18
J  -5-20 16 M1 -9-1 26 102843004 |F -26 8
014680622 {J -5-23 16 M2 -9-2 28 102921002 |F -17 8
014760622 |[E -19 6 062671012 |F -29 8 103408002 |G -1-1-1 10
G -6-2 10 G -24 10 104336003 | M2 - 54 28
J -1-5 14 G -28 10 104449009 |F -30 8
J  -1-10 14 G -32 10 105054000 |B -1 2
J  -1-16 14 J -1-38 14 105056000 |B -3 2
J  -1-17 14 M1 -7 24 105057000 |B -4 2
] -1-23 14 M1 -15 24 105062001 |B -7 2
J  -1-25 14 062671412 |G -9-3 10 H -8 12
014770622 |E -4 6 M2 -49-2 28 105063001 |B -8 2
E -6 6 062680512 |J -1-29 14 105064001 |B -9-1 2
J  -5-12 16 062680612 |G -26 10 105065001 |B -9-2 2
017821813 |J -3 14 G -33 10 105066001 |B -9-3 2
017822212 |J -2 14 062680712 |J  -5-8-1 14 105067001 |B -9-4 2
021400106 {Z -23 30 L -33 22 105071001 |B -9-7 2
021500106 {Z -11-4-2 30 062680812 |E -23 6 105072001 JC -15 4
zZ -11-7-3 30 K -17-2 18 105073001 |C -16 4
021670102 |G -23 10 062681012 |C -8 4 105074001 |C -1-1 4
021710212 {F -12 8 D -3-1-3 4 105075001 JC -1-2 4
025040232 | M1 - 28-12 24 G -9-5 10

—34—




%5 |/INDEX/VERZEICHIS/

INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
105076001 |C -1-3 4 105193101 | K - 11 18 105277001 | M1 -25-1 26
105077000 |C -5 4 105198000 |K -11-3 18 M2 -25-2 28
105078001 |C -6 4 105200001 | K -12 18 105278000 | M1 -26-1 26
105079001 |C -7 4 105201000 | K -13 18 105280009 | M1 -28-1 24
105087014 |G -2 10 105206001 |G -9-4 10 105281001 | M1 - 28-2 24
Z -5 30 105209001 | K -17-1 18 105284001 | M1 -28-4 24
105087016 |G -2 10 105210009 |K -18 18 105285000 | M1 -28-5 24
Z -5 30 105211001 |K -19 18 105286001 | M1 - 28-6 24
105091001 |F -2 8 105214001 |K -20 18 105287001 | M1 - 28-8 24
105094009 |F -7 8 105215001 |J -1-45 14 105288001 | M1 -28-9 24
105095001 |F -8 8 K -22 18 M1 -28-21 24
105096009 |F -9 8 105216001 | K -23 18 M1 -39 24
105100001 |F -10 8 105217009 |K -24 18 M1 -42 24
105103001 |F -14 8 105218001 |K -25 18 105289001 | M1 -28-10 26
105104001 |F -15 8 105220109 |L -1-1 20 105291001 | M1 -28-13 24
105105009 |F -16 8 105221001 jL -2-1 20 105292001 | M1 -28-14 24
105106001 |F -18 8 L -2-2 22 105293001 | M1 -28-16 24
105113001 |J -1-44 14 M1 -2-1 26 105294001 | M1 -28-17 24
K -21 18 M2 -2-2 28 105296001 [ M1 -28-19 24
105128001 |G -16 10 105222001 |L -4 20 105297001 | M1 - 28-20 26
G -16 10 L -4 22 105298001 | M1 -31-1 24
105129001 |G -17 10 105225001 L -7-1-1-1 20 105299002 {M1 -31-2 24
G -17 10 L -7-2-1-1 22 105300001 | M1 -32 24
105130001 |G -19 10 105227001 |L -7-1-4 20 105301001 | M1 -33-1 26
G -19 10 L -7-2-4 22 105303001 |G -10-1 10
105131009 |E -1 6 105229001 L -7-1-1-3 20 105304001 | M1 -48-1 26
105132001 |JE -2 6 L -7-2-1-3 22 105306101 | M1 -35-1 24
105137001 |E -7 6 105231000 yL -7-1-5 20 105307101 { M1 -35-2 24
105138009 |[E -8 6 L -7-2-5 22 105310001 | M1 -37 24
105140009 |E -10 6 105232001 L -7-1-6 20 105313001 | M1 -38 24
105141001 JE - 11 6 105233002 L -7-1-7 20 105315001 { M1 -40 24
105144001 |E -14 6 L -7-2-7 22 105318001 | M1 -41 24
105146001 |A -5 2 105234003 L -7-1-8 20 105319000 | M1 -43 24
E -16 6 L -7-2-8 22 105320000 | M1 -44 24
105147001 |H -1 12 105235101 jL -15 20 105321001 | M1 -45 24
105150000 |H -4 12 L -15 22 105333001 |F -19 8
105155001 |H -9 12 105236001 L -17 20 105337001 |A -4 2
105156002 |H -10 12 L -17 22 105341001 |A -7 2
105157001 |D -1 4 105237002 |L -18 20 105344001 |Z -3-1 30
105161003 |D -1-1-2 4 L -18 22 105359001 {Z -20 30
105162001 |D -1-1-3 4 105238001 L -19 20 105363001 |C -4 4
105163001 |D -1-2 4 105239001 JL -21-1 20 106062009 {Z -17 30
105164000 |D -1-3 4 105242001 |L -24-1-1 20 106568003 |J -5-17 16
105166000 |D -2-2 4 105243001 |L -24-1-3 20 106794001 |J -5-6 14
K -1-2 18 L -24-2-1 22 107308001 |E -9 6
105168001 |D -3-1-1 4 105244000 L -24-1-4 20 108896001 |C -3 4
105170001 |D -3-2 4 L -24-2-2 22 109153001 |J -1-26 14
105173004 |G -8 10 105245001 |L -24-1-5 20 109407001 |C -15 4
G -8 10 L -24-2-3 22 109656009 |Z -15 30
105175001 | K -2-1 18 105248003 |L -27 20 109657009 |z -18 30
105176001 |F  -6-1 8 L -27 22 109743001 |D -3-1 4
K -2-2 18 105249009 | M1 -1-1 26 109993001 |C -23 4
K -11-1-2 18 105250009 | M1 -4-1 26 111024001 |C -13 4
105177001 | K -3-1 18 105251009 | M1 -8-1 26 111025001 |F -4-1 8
105178000 | K -3-2 18 105255009 | M1 -10 24 111026001 |F -27 8
105179001 |K -4 18 105256001 | M1 - 11 24 111027001 |F -21 8
105180001 |K -5 18 105257009 | M1 -13 24 111028009 {F -20 8
105184000 | K -5-1-1 18 105260009 | M1 - 14 24 111032001 |F -23 8
105187001 | K -5-2 18 105262001 | M1 -17-1 26 111033001 |{F -25 8
105188001 | K -6 18 105268001 | M1 -18 24 111037001 |E -7 6
105189001 | K -8-1 18 105269001 | M1 -19 24 111038009 ([E -8 6
105190001 | K -5-3 18 105274001 | M1 - 22 24 111039009 |E -13 6
105191001 JK -5-4 18 105276001 J M1 - 24 24 111040009 JE -15 6
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INDEX/INDICE
CODE REF.NO. Page CODE REF.NO. Page CODE REF.NO. Page
111070109 {L -1-2 22 150172003 |z -11-3 30 159805001 |L -7-2-3 22
111071101 |F -28 8 150174000 |z -11-5 30 180053001 | K -3 18
111072009 |L -29 22 150179002 |z -11-7-1 30 180054101 | M1 - 35 24
M2 -51 28 150180001 |z -11-8 30 180827009 |z -13 30
111073001 |L -31 22 150182000 |z -11-9 30 180907001 |D -3 4
M2 -3-2 28 150189109 |z -11-1 30 181107001 |D -2-1 4
111076001 |L -7-2-6 22 150608001 |J -1-22 14 181126001 | K - 1-1 18
111083001 |L -21-2 22 150611001 |J -1-28 14 181225001 |z -21 30
111084001 |L -23 20 150612001 |J -1-30 14 181966001 |D -2 4
L -23 22 150613001 |J -1-31 14 181970009 |H -6 12
111095009 [ M2 -1-2 28 150614001 |J -1-32 14 181971001 | K -17 18
111096009 | M2 -4-2 28 150641001 |J -1-39 14 181980001 |B -9 2
111097009 | M2 -8-2 28 150653001 |E -3-2 6 181981001 |E -5-1 6
111099001 | M2 - 17-2 28 150657001 |E -5-2 6 181982001 |E - 3-1 6
111103001 | M2 -53 28 150659001 |E -18 6 181985001 | M1 - 31 24
111105001 | M2 - 56 28 150661001 |E -20 6 181987001 |K -8 18
111106004 | M2 - 57 28 150662009 |E - 21 6 181990009 |L -7-1-1 20
111107001 | M1 - 21 24 150665001 |F  -4-2 8 181991009 (L -7-2-1 22
111108001 | M2 - 26-2 28 150677109 |J -1 14 181993001 | K -2 18
111110001 | M2 -58 28 150679001 |J  -1-1 14 181996009 |B -5 2
111111001 | M2 - 59 28 150682000 jJ -1-3 14 181997001 |F -6 8
111112001 | M2 - 60 28 150683000 |J -1-4 14 182102001 |C -1 4
111188001 |L -22 20 150684001 |J -1-6 14 182108001 |L -24-2 22
L -22 22 150686001 |J -1-9 14 182304001 |L -24-1 20
111193001 |{B -9-6 2 150687000 |J -1-11 14 183128001 |J -5-8 14
111194001 |B - 10 2 150688101 |J -1-13 14 183166009 |L - 7-1 20
111443003 |G -10-2 10 150690101 |J -1-14 14 183167009 |L -7-2 22
111809001 |L -25 20 150693000 |J -1-19 14 183182001 |D - 1-1 4
L -25 22 150695000 |J -1-34 14 183184001 |K -5-1 18
111863001 |C -19 4 150696001 |J -1-35 14 183185101 | K -11-1 18
112618001 jJ -5-9 16 150697001 |J -1-36 14
112763001 |J -5-2 14 150699000 |J -1-37 14
113605001 |C -9 4 150700001 |J -1-40 14
113608000 |C -22 4 150701001 |J -1-42 14
114483002 |Z -8 30 150704001 |J  -5-1 14
116016001 |Z -22 30 150705001 |J -5-10 16
117437109 |Z -14 30 150711001 |J -5-13 16
117466000 {Z -7 30 150712001 |J -5-14 16
117934009 {J -1-12 14 150715001 |J -5-16 16
117948000 |[K -9 18 150716001 |J -5-18 16
120311002 |B -9-5 2 150717000 §J -5-19 16
122771002 | M1 -28-3 24 150718001 |J -5-21 16
122991001 |2 -1 30 150720001 |J -5-24 16
126863001 |Z -11-10 30 150721001 |J  -5-25 16
133636009 |Z -12 30 150722001 |J -5-26 16
140518001 | K -27 18 150723001 |J  -5-27 16
140890009 |C -20 4 150725001 {J -7 16
141099001 {J -5-7 14 150726001 |J -8 16
142721001 |Z -4-1 30 150728009 |F -20 8
143602001 |J -6 16 151012001 JL -7-1-1-4 | 20
144105000 | L -7-1-1-2 20 L -7-2-1-4 | 22
L -7-2-1-2 22 151602002 |L -16 20
144228001 {Z -10 30 L -16 22
145446001 | L -7-1-2 20 151604001 |K -10 18
L -7-2-2 22 151605001 |D -6 4
145826001 |A -2 2 K -16 18
147291001 | M2 -33-2 28 151927001 |C - 21 4
148006001 |F - 11 8 153965001 |J  -5-28 16
148007001 |F -13 8 154344201 |J -15 16
148294001 |J -1-33 14 154702002 |Z -9 30
148876001 |G - 22 10 156792001 |G - 21 10
148877000 |K -15 18 159805001 JL -7-1-3 20
150106003 |Z -11-4 30
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